1]

www.icecompanies.com Operator & Parts Manual

Automatic Scrubbenr

Tlle
é%n{l PANY 8210003

REV.03(01-2015)

INTERNATIONAL CLEANING EQUIPMENT


admin
Sticky Note
封面、P6、P12、P17、P19、P21、P22、P34、P39、P40页内容有更改.


OPERATOR MANUAL

A\ READ OPERATOR MANUAL CAREFULLY!

IMPORTANT: To ensure full warranty protection, please fill out & return
your warranty card.

Please fill out at time of installation for future reference.
Model No.

Serial No.
Machine Options
Sales Rep.
Sales Rep. Phone No.
Customer ID Number
Installation Date

HOW TO ORDER PARTS

Only use ICE Company supplied or equivalent parts. Parts and supplies may be ordered

online,by phone, by fax or by mail.

1. Identify the machine model.

2. ldentify the machine serial number from the data label.

3. Ensure the proper serial number is used from the parts list.

4. Identify the part number and quantity.
Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number,billing and shipping address,
phone number and purchase order number.

PROTECT THE ENVIRONMENT

Please dispose of packaging materials,old machine components

such as batteries, hazardous fluids, including antifreeze and oil, in an
environmentally safe way according to local waste disposal regulations.

% Always remember to recycle.

International Cleaning Equipment

XiangShi Road LiaoBu DongGuan GuangDong China
Tel: 0769 - 81850061

Fax:0769 - 81850001

Specifications and parts are subject to change without notice.

2 ICE 128BT / I32BT



OPERATOR MANUAL

TABLE OF CONTENTS / H=x

SAFETY PROCATIONS .. ...ttt ettt ettt 4
MACHINE COMPONENTS. ...ttt ee e, 5
MACHINE SETUP & INSTALLATION . ...ttt 6
MACHINE OPERATION. ...ttt 7
WHILE OPERATING MACHINE ..ottt 7
TANK DRAINING ...ttt ettt ee e, 8
BATTERY CHARGING. ......oeeeeeeeeeeeeeeee ettt ettt 9
PREVENTATIVE MAINTENANCE ..o, 9
BASIC TROUBLESHOOTING. ...ttt ettt 11
TECHNICAL SPECIFICATION. ...ttt 12
PARTS LIS T/ T B e ettt 13-30
WEAR AND TEAR PARTS/ Zy I B oo 31
B A TTU BT ettt ettt ettt et et ettt 32
3L E I OO TRTRPT 33
HLBE TR T 222 ettt ettt 34
3L TP 35
B T R T ettt ettt ettt 35
A 2 2 7 TR 36
B T 70 FEL oottt ettt ettt ettt e ettt et e e et en e en e en e, 36
PTG TR oottt ettt ettt n s 37
BB HIEBA ettt ettt ettt ettt ettt e, 38
oA NI | TR UPS 39
WIRING DIAGRAM / oL B8 B oottt 40

ICE 128BT / I32BT 3



OPERATOR MANUAL

SAFETY PRECAUTIONS

This machine is intended for commercial use. It

is designed exclusively to scrub hard floors in an
indoor environment and is not constructed for any
other use. Only use recommended accessories.

All operators shall read, understand and
exercise the following safety precautions:

1. Do not operate machine:
- Unless trained and authorized.
- Unless you have read and understand the
operators manual.
- In flammable or exploxive areas.
- If not in proper operating condition.
- In outdoors areas.

2. Before starting machine:
- Make sure all safety devices are in place
and operate properly.

3. When using machine:
- Go slow on inclines and slippery
surfaces.
- Follow all safety guidelines.
- Be very careful when using the machine in
reverse.
- Reduce speed when turning.
- Report and fix any damage to machine prior
to operating it.
- Never allow children to play on or
around.
- Do not operate on inclines that exceed 5%
(3°).

4. Before leaving or servicing machine:
- Stop on level surface.
- Turn off machine.

5. When servicing machine:
- Read operators manual thoroughly prior to
operating or servicing this machine.
- Use manufacturer supplied or approved
replacement parts.
- Secure machine with wheel blocks prior to
jacking the machine up.
- Use approved jack or hoist to safely elevate
the machine.
- Disconnect batteries prior to working on
machine.
- Wear gloves when handling batteries or
battery cables.

- Avoid any aontact with battery acid
- Avoid moving parts. Do not wear loose fitting
clothing while servicing machine.

A WARNING: Batteries emit hydrogen
gas. Explosion or fire can result from
hydrogen gas. Keep sparks and open
flames away! Keep battery compartment
open when charging.

A WARNING: Flammable materials can
cause an explosion or fire. Do not use
flammable materials in tanks.

A WARNING: Flammable materials or
reactive metals can cause explosion or fire.
Do not pick up.

4

ICE 128BT / I32BT



OPERATOR MANUAL

MACHINE COMPONENTS

25 26 27 28

21 20 19 18 17 16 15 14

1. Control Handle 18. Casters, 4 Inch
2. Brush pressure adjusting buttons & 19. Squeegee Vacuum Hose
indicator light 20. Filter Assembly
Brush pressure increase button 21. Wheels, 8 Inch
[- ] Brush pressure decrease button 22. Recovery Tank Drain Hose
3. Hour meter 23. Hose fill-port
4. Speed Control Knob 24. Squeegee Lift Lever
& Slow Speed 25. Control Handle Start Baill
W Fast Speed : Direction Decal
5. Battery Meter 26. Batteries
6. Main Power Key Switch 27. Recovery Tank Support Stand
7. 1-STEP scrub head up/down switch & 28. Vacuum Motor, 24VDC
indicator light 29. Cup Holder
8. Solution flow Control Buttons & Indicator 30. Recovery Tank Cover
Light 31. Recovery Tank
Solution flow Increase button 32. ICE Logo
[-] Solution flow Decrease button 33. Vacuum motor circuit breaker
9. Vacuum Motor Switch & Indicator Light 34. Bucket Fill Port/ Clean-Out Port
10. Emergency stop button 35. Solution Tank
11. Drive motor circuit breaker 36. LED Light
12. Solution Tank Level / Drain Hose 37. Front cover
13. On-board battery charger 38. Brush & Pad realease plunger
14. Caster, 2Inch, Squeegee Adjustment 39. Scrub Head adjusting bolt
15. Bumper Rollers 40. Scrub Head Skirt
16. Squeegee Assembly 41. Scrub Head Assembly
17. Ball Valve 42. Parking Brake (Option)

ICE 128BT / I32BT )



OPERATOR MANUAL

MACHINE SET UP & INSTALLATION

UNCRATING MACHINE

Be sure and check packing carton for any damage.
Immediately report any damage to carrier. Check
the contents of package to ensure that the
following items are included:

* Machine
4-6V Batteries
* Squeegee assembly
» 2-Pad Drivers
» 2-Brushes

INSTALLING BATTERIES

The batteries are already in the machine upon
delivery; However you will need to connect the
cables to the battery posts.

A WARNING: Batteries emit hydrogen gas.
Explosion or fire can result from hydrogen

gas.Keep sparks and open flames away! Keep
battery compartment open when charging.

Recommended Battery spec:

4-6V, 260AH@20HR deep cycle batteries.
Max. batteries dimensions :

265mm (L) X 190mm (W) X 280mm (H)

1. Turn the main power key switch off.

2. Open recovery tank to gain access to battery
compartment.

3. Carefully place the batteries into the
compartment as shown in figure below. Place
the battery brace at the rear of the batteries.
DO NOT DROP BATTERIES INTO
COMPARTMENT!

4. Connect battery cables to posts in numbered
order as shown in drawing below.

RED to POSITIVE and BLACK to NEGATIVE.

=
&

Vs

-

I+
CHARGER PLUG

RED

N —

w

MACHINE SET UP

PRE-OPERATION CHECKS
Sweep or dust mop the surface to be cleaned.

. Check battery meter to make sure batteries are

fully charged. (See BATTERY CHARGING)
Check that squeegee is properly installed.
Check that brushes / pads is properly installed.

INSTALLING BRUSHES OR PADS

. Turn off the 1-STEP Scrub head up/down switch

(see machine components, item #7) and Raise
the Scrub head off the floor, then stop machine
on the level surface, remove the key and ensure
the machine is turned off.

. If using the Pad Driver, first attach the

appropriate pad to the pad driver surface.

. Align the pad driver or brush under the motor

hub and push it upward to engage.

To remove the pad driver or brush, raise

the scrub head and push the pad release
plunger (see machine components, item #38)
downward.

MOUNTING THE SQUEEGEE ASSEMBLY

. Lift the squeegee lift lever (see machine

components, item #24)to the upward position.

. Mount the squeegee assembly to the squeegee

pivot bracket. make sure the knobs are
completely seated into the slots before securing
knobs.

. Connect the vacuum hose to the squeegee

assembly. Loop the hose by using the hose clip
provided.

Check the squeegee blades for proper
adjustment.

ICE 128BT / I32BT



OPERATOR MANUAL

FILLING THE SOLUTION TANK
The machine is equipped with a hose fill-port (see
machine components, item #23) at the rear of
the machine, and a bucket fill-port (see machine
components, item #34)located under the recovery
tank. Before accessing the bucket fill-port make
sure that the recovery tank is empty.

Fill the solution tank to the "100L" level on the
solution tank sight gauge. When using the bucket
fill-port, stop filling when the level reaches the
bottom edge of the fill-port.

NOTE: When filling the solution tank with a
bucket, make sure that the bucket is clean. Do not
use the same bucket for filling and draining the
machine.

A WARNING: Do not put any flammable
materials into solution tank. this can cause an
explosion or a fire. Only use recommended
cleaning chemicals. Contact your janitorial
supply distributor for recommendations on
properchemicals.

MACHINE OPERATION

A WARNING: Do not operate machine
unless you have read and understand this
manual.

1. Turn the main power key switch(see machine
components, item #6) to the on (I) position.

2. Check the battery level meter (see machine
components, item #5), if the battery meter
is in the red, DO NOT continue to operate
the machine and recharge the batteries
immediately.

3. Turn on the 1-STEP scrub head up/dwon switch
(see machine components, #7) to lower the
scrub head to the floor, the 1-STEP switch
indicator is light.

4. Lower squeegee assembly to the floor by
lowering the squeegee lift lever(see machine
components, item #24).

5. Check the solution flow indicator (see machine
components, item #8), adjust the solution flow
control switch to a desired flow rate.

NOTE: Solution will not begin to flow until the
control handle bail is pulled.

6. Turn on the vacuum motor switch(see machine
components, item #9).

7. Pull the control handle bail (see machine
components, item #25) backwards to start
scrubbing .The machine will automatically
propel forward. To reverse the machine, simply
push the control handle bail forward.

NOTE: Raise squeegee when reversing machine.

8. The scrubbing speed can be adjusted,

Adjust the speed control knob (see machine
components, item #4) to a desired speed.
NOTE: 45-60 meters (150-200 ft)per minute is
the recommended scrubbing speed.

9. simply press the pressure adjuting button to
increase (+) or decrease (-) the brush pressure
as needed.

10. To stop scrubbing, release the control handle
bail, turn off the 1-STPE switch to raise
the scrub head assembly, raise he squeegee
assembly.

WHILE OPERATING MACHINE

A WARNING: Fire Or Explosion Hazard. Do
Not Pick Up Flammable Materials Or Reactive
Metals.

1. Go slow on inclines and slippery surfaces. Do
not operate the machine on inclines that exceed
5% (3°).

2. Do not keep the machine in the same position
with pad / brush spinning, keep the machine
moving to prevent damage to floor finish.

3. If the squeegee assembly leaves streaks on the
floor, raise the squeegee off the floor and wipe
the blades down with a damp cloth. Pre-sweep
the area to prevent leaving streaks on the floor.

4. Pour a recommended defoamer into the
recovery tank if excessive foam appears.

A WARNING: Do not allow foam to enter
the float shut-off screen, vacuum motor
damage will result. Foam will not activate the
float shut-off screen.

5. Occasionally check the battery level meter(see
machine components, item #5). when meter
is in the red, stop scrubbing and recharge the
batteries.

A WARNING: When battery meter is in the
red, do not continue to operate the machine.
Battery damage may resulit.

ICE 128BT / I32BT



OPERATOR MANUAL

6. When the solution tank runs empty, press the
1-STEP switch raise the brush head. Keep the
squeegee down and continue to vacuum until all
the dirty water is picked up.

NOTE: Brush motors will not work when
the scrub head assembly raised.

NOTE: See TANK DRAINING section to learn
how to drain recovery and solution tanks.

CIRCUIT BREAKER / FUSES
The machine is equipped with 2 resettable circuit
breakers(see machine components, item #11,
item# 33) to protect the drive motor and the
vacuum motor from damage. If the circuit breakers
should trip, it can't be reset immediately. You must
first determine what caused the breaker to trip, and
allow the motor to cool down and then you can
manually reset the circuit breakers.

The machine is also equipped with a 60A fuse
to protect the brush motors from damage. When
replacing a fuse never substitute a higher Amps
rated fuse than specified.

HOUR METER
The hour meter (see machine components, item
#3) records the number of total hours the brush
motor has been powered on. Use the hour meter
to determine when to perform recommended
maintenance procedures and to record service
history.

EMERGENCY STOP BUTTON/ BRAKE
The machine is equipped with an Electromagnetic
Brake Mechanism on the Transaxle. When in case
of Emergency, release the Control Handle bail(see
machine components, item #25) or strike the
Emergency stop button (see machine components,
item #10), the machine will be braked and then
stop. Reset the emergency stop button, turn on the
Main power key switch, and then pull the control
handle bail, the machine will be restart.

NOTE: The machine can not be moved unless the
Main Power Key Switch and the Control Handle
bail be turned on.

A WARNING: Do Not Change the Default
Settings of the Electromagnetic Brake
Mechanism unless Authorized, otherwise it
may cause Machine Damage or Personal Injury.
Contact the Authorized Service center for
machine repairs.

TANK DRAINING

1. Turn the machine off.

2. With the squeegee and scrub head in their "up”
position, transport machine to approved area for
draining tank(s).

DRAINING THE RECOVERY TANK
Any time scrubbing is completed, or when refilling
solution tank, the recovery tank should be drained
and cleaned.

A WARNING: If the recovery tank is not
drained when the solution tank has been
refilled, foam or water may enter the float shut-
off screen and cause damage to the vacuum
motor.

1. While holding the drain hose (see machine
components, item #22) upward, remove the cap
and lower hose to drain.

2. Open the recovery tank cover and rinse out the
tank. Use a rag to remove any excess dirt.

3. Clean the float shut-off screen and debris tray
located in the recovery tank .

DRAINING THE SOLUTION TANK

Any time scrubbing operation is completed, the

solution tank should be drained and cleaned.

1. Pull the solution tank level hose(see machine
components, item #12) off the hose fitting, this
will allow the solution to flow freely into a bucket
or floor drain.

2. Remove the cover of the filter assembly(see
machine components, item #20) to drain the
solution tank, check the filter screen and clean
up it if necessary.

3. Rinse the solution tank with clean water after
every use. This will help prevent chemical
buildup and clogging of the solution lines.

4. After rinsing out the tank, securely reconnect

the tank level hose to the hose fitting, replace
the filter assembly cover and be sure the
filter screen and the "O" ring is in the correct
position.

ICE 128BT / I32BT



OPERATOR MANUAL

BATTERY CHARGING

A WARNING: Fire Or Explosion Hazard.

Batteries Emit Hydrogen Gas. Keep Sparks and
Open Flame Away. Keep Battery Compartment
Propped Open When Charging.

NOTE: Use only apprved chargers with the
following specifications:

* Automatic shut off circuit

* Deep cycle charging

e Output current of 20-30 Amps

e Output voltage of 24 volts

ON-BOARD BATTERY CHARGER
As standard configuration, the machine is equiped
with the On-board battery charger (see machine
components, item #13). The settings of On-board
battery charger had been set for the recommended
batteries type.

A WARNING: The On-board battery
charger setting's change are to be completed
by authorized service centers only. Failure

to properly set will result in the batteries or
charger damage.

1. Transport the machine to a well ventilated area.

2. Turn the machine off.

3. If charging wet (lead acid) batteries check the
fluid level before charging.

4. Prop up the recovery tank by the support
stand (see machine components, item #27) for
ventilation.

5. Connect the charger's AC power supply cord to
a properly grounded receptable.

6. The charger will automatically begin to charge,
once the charging cycle begins, the indicator
lights will progress from red, yellow to green.
when the green indicator light comes on, the
charging cycle is done. Unplug the charger
cord.

NOTE: The machine will can not operate when
charging.

OFF-BOARD BATTERY CHARGER (OPTION)

1. Place charger and machine in a well ventilated
area.
2. Turn the machine off.

3. If charging wet (lead acid) batteries check the
fluid level before charging.

4. Prop up the recovery tank by the support
stand (see machine components, item #27) for
ventilation.

5. Connect the charger's AC power supply cord to
a properly grounded receptable.

6. Connect the charger's DC cord into the
machine's battery receptacle at the rear of the
machine.

7. The charger will automatically begin to charge
and will autoatically shut off once the batteries
are fully charged.

8. Upon completion of charging, disconnect the
AC power supply cord first, and then disconnect
the charger from the machine.

PREVENTATIVE MAINTENANCE

A WARNING: Before performing any
maintenance on the machine, be sure that
the power is turned off, or the batteries are
disconnected!

A WARING: Repairs are to be completed
by Authorized service centers only. Any repairs
completed by unauthorized persons will avoid
the warrenty.

DAILY MAINTENANCE

1. Remove pad driver/ brush and clean with
approved cleaner.

2. Drain recovery and solution tanks completely
and rinse out with clean water. Visually check
the recovery tank for debris and clean out as
necessary.

3. Raise the squeegee assembly off floor and wipe
it down with a damp towel. Be sure to store the
squeegee in the up position.

4. Remove the float shut-off assembly and rinse it
out with clean water.

5. Clean machine with an approved cleaner and a
damp towel.

6. Recharge the batteries.

7. Check the condition of the squeegee blade
wiping edge, rotate blade if worn.

ICE 128BT / I32BT



OPERATOR MANUAL

MONTHLY MAINTENANCE

. Clean the battery tops to prevent corrosion.

. Check for loose battery cable connections.

3. Inspect and clean the recovery tank cover seal.
Replce it if damaged.

4. Lubricate all grease points and pivot points with
silicon spray and approved grease.

5. Check the machine for loose nuts and bolts.

6. Check the machine for leaks.

N —

MOTOR MAINTENANCE
1. Contact your local Distributor for any motor
maintenance.
2. Motor should have the brushes checked every
250 hours. Brushes should be replaced when
they are worn to a length of 10 mm or less.

BATTERY MAINTENANCE

A WARNING: Batteries emit hydrogen gas
and an explosion o fire can result. Keep sparks
and fire away from batteries at all times.

A WARNING: Whenever serviving batteries,
be sure to wear protective gloves. Avoid
contact with battery acid at all times.

NOTE: For the best machine performance, keep
batteries charged at all times. Do not let them sit in
a discharged condition.

1. Always follow the battery charging directions as
outlined in the BATTERY CHARGING section of
this manual.

2. Keep battery tops and terminals free from
corrosion. A strong solution of baking soda
and water is the best way to keep the batteries
corrosion free. DO NOT ALLOW THE BAKING
SODA/WATER SOLUTION TO ENTER THE
BATTERY CELLS.

3. Use a wire brush with the baking soda solution
to properly clean the battery posts and
connctions.

4. Check battery connections for wear and loose
terminals. replace if necessary.

hon =

®© N

MACHINE STORAGE
Always store the machine indoors.
Always store the machine in a dry area.
Always store the machine in its upright position.
Always store the machine with the pad driver/
brush raised off the floor.
Always store the machine with the squeegee
assembly raised off the floor.

. If storing in an area which may reach freezing

temperatures, be sure to drain all fluids from the
machine prior to storage. Any damage caused
by freezing temperatures will not be covered by
the warranty.

Drain the recovery tank.

Drain the solution tank of all fluid.

10

ICE 128BT / I32BT



OPERATOR MANUAL

BASIC TROUBLESHOOTING

PROBLEM

CAUSE

SOLUTION

Machine will not
operate

Control handle bail not pulled

Pull control handle bail

Batteries need to be charged

Charge batteries

Bad battery(s)

Replace battery(s)

Loose battery cable

Tighten loose cable

Emergency stop button activated

Reset Emergency stop botton

Main PCB fuse blown

Contact ICE service center

Faulty key switch

Contact ICE service center

Brush motor will
not operate

1-STEP scrub head up/down switch is off

Turn on the 1-STEP switch

Battery meter lockout activated

Recharge batteries

Brush motor fuse blown

Replace 60A fuse

Brush motors over load

Turn on / off the 1-STEP switch

Faulty control handle bail switch

Contact ICE service center

Faulty brush motor or wiring

Contact ICE service center

Worn Motor carbon brushes

Contact ICE service center

Bad solenoid

Contact ICE service center

Machine does
not propel

The Main Power Key Switch be Turned off,
the Control handle bail not pulled

Turn on the Key switch, Pull the control
handle bail

Tripped drive motor circuit breaker

Reset drive motor circuit breaker button

Faulty transaxle motor or wiring

Contact ICE service center

Worn Motor carbon brushes

Contact ICE service center

Vacuum motor
will not operate

Tripped vacuum motor circuit breaker

Reset vacuum circuit breaker button

Faulty vacuum motor or wiring

Contact ICE service center

Worn Motor carbon brushes

Contact ICE service center

Little or no
solution flow

Ball valve set too low or shut off

Turn on the ball valve

Solution flow control knob set too low or
shut off

Adjust solution control flow knob

Clogged solution tank filter or solution
hose

Clean solution tank filter or flush out
solution hose

Clogged solution Solenoid valve

Remove valve and clean

Poor water pick
up

Recovery tank is full

Drain recovery tank

Loose drain hose cap

Tighten cap

Clogged float shut-off screen located in
recovery tank

clean screen

Clogged squeegee assembly

Clean squeegee assembly

Worn squeegee blades

Replace or rotate squeegee blades

Incorrect squeegee blade deflection

Adjust squeegee blade height

Loose vacuum hose connections

Secure hose connections

Clogged vacuum hose

Remove clogged debris

Damaged vacuum hose

Replace vacuum hose

Recovery tank cover not in place

Properly position cover

Damaged recovery tank cover seal

Replace seal

Faulty vacuu motor

Contact ICE service center

Low battery charge

Recharge batteries

Short run time

Low battery charge

Fully recharge batteries

Defective batteries

Replace batteries

Batteries need maintenance

See BATTERY MAINTENANCE

Faulty battery charger

Repair or replace battery charger

Down pressure lever is set for extra scrub
head pressure

Lower down pressure lever

ICE 128BT / I32BT

11



OPERATOR MANUAL

TECHNICAL SPECIFICATIONS

MODEL 128BT 132BT
DIMENSIONS L X W X H 1550 X 775 X 1130 mm 1580 X 865 X 1130 mm
WEIGHT 160 Kg 170 Kg
WEIGHT with BATTERIES 300 Kg 310 Kg
SOLUTION TANK CAPACITY 100 L/ 26.5 Gal
RECOVERY TANK CAPACITY 120 L/ 31.5 Gal
SQUEEGEE WIDTH 1185 mm / 46.5 in
CLEANING PATH WIDTH 700 mm / 28 in 800mm / 32 in
PRODUCTIVITY RATE 2850 m? h 3250 m® h
DRIVE SYSTEM Transaxle, 24VDC, 200W

TRAVEL SPEED, MAXIMUM

Cleaning: 65m/Min Transporting: 72 m/Min

MINIMUM ALSLE TURN 1600mm
PAD/BRUSH PRESSURE 18kg / 36kg / 54kg
SOLUTION FLOW RATE 0 ~ 1400ml/Min
BRUSH MOTOR 24VDC 650W
VACUUM MOTOR 24VDC 600W
WATER LIFT - AIR FLOW 65 in

BATTERIES 4 -6V, 260AH @ 20 hr
RUN TIME PER CHARGE 4 Hours
VOLTAGE DC 24V
DECIBEL RATING AT

OPERATOR'S EAR, INDOORS 68 dB(A)
GRADE LEVEL, MAX 5% (3°)

12

ICE 128BT / I32BT



PARTS LIST / S5t

RECOVERY TANK GROUP / i57k554E 14

13

ICE 128BT / I32BT



PARTS LIST / E4i58

RECOVERY TANK GROUP / i57k554E 14

NO. INUMBER DESCRIPTION BhALH REQD
1 | 8111001 |GASKET ot 1
2 | 8131003 |CAP H 1
3 | 8210102 |RECOVERY TANK 5 AR 1
4 | 8131010 |DRAIN HOSE BT A 1
5 | 1962050 |[CLAMP W 4 27-51mm 1
6 | 8111300 |[HINGE ASSEMBLY Bk 2
7 | 1421618 |[FLAT WASHER M6x18x1.6 THE M6X § 18X1.6 10
8 | 1021616 |HEX BOLT M6 X 16 7 A Sk A M6X 16 12
9 | 8210207 [CABLE 75 7K A8 L4, 1
10 | 1421612 |FLAT WASHER M6x12x1.6 T E M6X f 12X1.6 5
11 | 8112005 |GASKET, VACUUM MOTOR VR 1
12 | 1121605 [HEX NUT M6 7~ A B M6 3
13 | 8210209 [STUD M6x110 W3k AT M6X 110 3
14 | 8210210 [3 STAGE VACUUM MOTOR 24VDC 640W |= &% /1 R 24VDC,640W 1
15 | 1123608 |[LOCK NUT M6 W7 A 42 BF MG 3
16 | 1914300 [TIE, NYLON, 5X300 Je &AL 5% 300 1
17 | 8132007 |[MUFFLER, VACUUM MOTOR HEE 1
18 | 8210230 |[LABEL, BATTERY INSTALLATION WML e 46 T W AR 1
19 | 4010316 |ICE LOGO ICE #7 1
20 | 8111008 |BRACKET K Af A R AL B 1
21 | 1421816 |FLAT WASHER M8x16x1.6 A E M8X £ 16X1.6 2
22 | 8111007 |RECOVERY TANK SUPPORT KA X AR 1
23 | 8115404 |SLEEVE, P/M ERE R 1
24 | 1021830 |HEX BOLT M8x30 75 A Sk AR M8 X 30 1
25 | 8111016 |PLATE /N B 2
26 | 1221512 |SCREW M5x12 + A # Sk B AT M5 X 12 2
27 | 8111015 |FLOAT, SHUT-OFF IR 1
28 | 8111014 |FLOAT ADAPTER 8 3k 1
29 | 8210201 |[RECOVERY TANK COVER SEAL KA EEH A 1
30 | 8011005 |CAP H 1
31 | 8210103 |RECOVERY TANK COVER 5K A8 = 1
32 | 8111022 |WARNING LABEL e I 4K 1

14 ICE 128BT / 132BT




PARTS LIST / iz

SOLUTION TANK GROUP / ig7kfa4H{4

<
N
<
\

\ \
/ A
\

\

Y N
\ /
\
\
\ \
\

0
N\
n N
\
. 4
2 £ N ,,,, Q N ')
9/ - o
\ \ R o
- . - ~ o
y ‘ NS X \ /
-9 — - Ly N /
T\ \
N
e a7/ N
-’ Ve
\‘O" S
[ - *
7
2
R R
1\ )
- — ) a
o /
Y &y -- - PO <
N \= =
\ eve—r ¥ & M T
=) - -— — 4§ |- — - - —
W - __ Iy _ - _l- _ _ __ __
) /a 7% ° \
2/ P 2 , &
7/
’/ &
X D@3
v
’r‘ 0

15

ICE 128BT / I32BT



PARTS LIST / E4i58

SOLUTION TANK GROUP / i&7kfa4H{%

NO. | NUMBER DESCRIPTION THEH REQD
1 | 6210131 [NYLON, CLAMP R % % 6
2 | 1421510 |FLAT WASHER M5x10x1 THE M5X f 10X1 20
3 | 1221512 |SCREW M5x12 +F A KR AT M5X 12 9
4 | 1123507 [LOCK NUT M5 W7 AR 42 M5 6
5 8210111 |BRACKET, ON BOARD BATTERY CHARGER MNTG |% # 7t # & % % 7 % 1
6 | 8210117 |CAP, CHARGER TR 1
7 | 1421612 |FLAT WASHER M6x12x1.6 FAHE M6X f 12X1.6 12
8 | 1021616 |HEX BOLT M6 X 16 7N A Sk BB AR M6 X 16 10
9 | 1221525 |SCREW M5x25 + A Sk AT M5 X 25 4
10 | 8210106 |ON BOARD BATTERY CHARGER L o 1
11 | 1222641 |[SCREW M6 X 40 + I 3K HE AT M6 X 40 2
12 | 8210112 |HOOK, CORD G4 2
13 | 8210114 |COVER FNE & 1
14 | 1221412 |SCREW M4x12 + A KR AT M4 X 12 4
15 | 1321213 |SELF-TAPPING SCREW ST4.2X13 + A Ak B AT ST4.2X 13 2
16 | 8210113 |CAP, SOLUTION FILL A AL 1
17 | 8210101 [SOLUTION TANK HARSE 1
18 | 4010316 |ICE Logo ICE #7 # 2
19 | 8210140 |CLEAN TUBING K 1
20 | 1962025 |[CLAMP 16-25mm 5 4Rk 4 16-25mm 1
21 | 8210151 |LABEL, LEFT SIDE K 48 72 M 4K 1
22 | 8210141 [BATTERY CONNECT CABLE, BLACK B B4 3
23 | 8113013 |SPACER, BATTERY Nk 2
24 | 8210105 [BATTERY, 260AH @ 20Hr #, 1 260AH @20Hr 4
25 | 8210107 [BATTERY TRAY #, 3 & 1
26 | 8114751 |JACKET, BATTERY TERMINAL, BLACK & 8
27 | 8210104 |[COVER, FRONT HE 1
28 | 1321110 [SELF-TAPPING SCREW ST3.5 x10 + A 4 Sk B AT ST3.5X10 3
29 | 1421409 |FLAT WASHER M4x9x0.8 S4B M4 X 9X0.8 5
30 | 8133603 [LED LIGHT LED T 1
31 | 8133601 |LED LIGHT MNTG BASE LED X Ji 1
32 | 1221520 |[SCREW M5X20 + o i Sk 4T M5X 20 3
33 | 8133602 |LED LIGHT COVER LED JT & 1
34 | 8210531 |KNOB, M6 Y E B Mo 2
35 | 1535630 |[SET SCREW M6 x30 WS A R AT M6 X 30 2

—
(o))

ICE 128BT / 132BT




PARTS LIST / 5

SOLUTION TANK GROUP / i&7kf548(%

B:‘; NS‘:A';TER DESCRIPTION L 2iZ Rgg'D
36 | 1421618 |PLAIN WASHER 6x18x1.6,SS TG R-T P 6X18X1.6 6
37 | 8113112 [BUSHING Bk 2
38 | 8210152 |LABEL, RIGHT SIDE K 48 A 4K 1
39 | 8113030 [SEAL BH K 1
40 | 8113002 [COVER EATLE 1
41 | 8113007 |STRAP A e 1
42 | 8014076 |RELAY Yk v 28 1
43 | 1422616 |LOCK WASHER, M6 7 4 4 il M6 6
44 | 8114705 |STAND-OFF, M6, RED 21 3% & AE M6 2
45 | 8114703 [CIRCUIT BREAKER, 35A W H R A 35A 1
46 | 1222520 [SCREW M5X20 + FAE I Sk $E AT M5X 20 2
47 | 8210422 |FUSE, 40A 40A {2 & 1
48 | 8124704 [SOLENOID SWITCH B, FF K 1
49 | 1123608 [LOCK NUT M6 WA 82 B M6 4
50 | 1123406 |LOCK NUT M4 b7 A B2 B M4 2
51 | 8210160 [BATTERY CONNECT CABLE, ASSEMBLY | i B 45 % 41 % 1
52 | 8210161 |CONNECTOR, SB175-RED Anderson B2 % SB175-RED 2
53 | 1521635 |[SCREW, HEX SOCKET, M6 X 35 W 7S 24T M6 X 35 2
54 | 8210165 |BATTERY CONNECT CABLE, ASSEMBLY W, MRk B 4k 4L 1F 1
55 | 1021610 [HEX BOLT M6 x 10 N Sk AR M6 X 10 2
56 | 8210126 |[BRACKET, SOLENOID SWITCH Wk TT K X R 1
ICE 128BT / 132BT 17




PARTS LIST / E4i5

CONTROL CONSOLE GROUP / i=HIF54H{¥

18 ICE 128BT / 132BT



PARTS LIST / 5

CONTROL CONSOLE GROUP / i=HIF54H{¥

NO. | NUMBER BHEH REQ'D
1 | 8134001 |[CONTROL CONSOLE HOUSING =% 4 1
2 | 1421307 |FLAT WASHER M3x7x0.5 FHE M3X § 7X0.5 5
3 | 1221306 |SCREW M3x6 + FAE A K AT M3 X6 5
4 | 8210401 |PCBASSEMBLY BT AR A 1
5 | 8134015 |GASLET A 1
6 | 1123305 |LOCK NUT M3 W7 A 82 BF M3 6
7 | 8114710 |TIMER R 1
8 | 8114709 |KEY SWITCH R K 1
9 | 8124717 |POTENTIOMETER R W oL 2 1
10 | 8124718 |KNOB, POTENTIOMETER B K v (oL 28 e 4 1
11 | 8210410 |[CONTROL PANEL & | @ AR 1
. 8210415 |CONTROL PANEL DECAL, I28BT 128BT 4 i T A7k 4% 1

8210412 |CONTROL PANEL DECAL, I32BT I132BT 45 | 7 A7 Ik 4% 1
13 | 1221512 |SCREW M5x12 + FAE A KR AT M5X 12 12
14 | 1021616 |HEX BOLT M6 X 16 7S A Sk B M6 X 16 5
15 | 1421618 |PLAIN WASHER 6x18x1.6,SS T AT H I 6X18X 1.6 9
16 | 8124007 |BUTTON,EMERGENCY STOP AEFF R 1
17 | 8210414 |CAP a2 2
18 | 8124008 |SPRING JE 46 58 % 2
19 | 8144030 |BASE, CIRCUIT BREAKERS MNTG RGBT REE 1
20 | 8114703 |CIRCUIT BREAKER, 35A R PRI A 35A 1
21 | 8124715 |EMERGENCY STOP SWITCH EEE DS 1
22 | 1421409 |FLAT WASHER M4x9x0.8 FHE MAX § 9X08 4
23 | 1221421 |[SCREW M4x20 + FAE A K B AT M4 X 20 2
24 | 8114005 |CONNECTOR Bk 1
25 | 1421510 |FLAT WASHER M5x10x1.0 Ll P M5X £ 10X1.0 5
26 | 1021630 [HEX HEAD BOLT M6x30,SS TG AN A Sk B M6 X 30 1
27 | 8014101 [LIFTING ROPE SPACER KE LB E 1
28 | 1021512 |HEX HEAD BOLT M5x12,SS FFRN A Sk B M5X12 2
29 | 1421515 |FLAT WASHER M5x15x1.0 L F FHE M5X F 15X1.0 1
30 | 8210413 |CABLE, SQGE LIFT AKE| BRI 4 4, 1
31 | 1021620 [HEX HEAD BOLT, M6 x20 7N A Sk B M6 X 20 2
32 | 8014012 [BAFFLE ACE] & A AR 1
33 | 1123608 |LOCK NUT M6 7 4 B2 M6 8
34 | 8134501 [BRACKET AR 1
35 | 8134508 |SLEEVE it 1

ICE 128BT / I32BT

19




PARTS LIST / Sz

CONTROL CONSOLE GROUP / i=HIF54H{¥

NO. | NUMBER DESCRIPTION ML |piap
36 | 1421132 |FLAT WASHER 12x32x1.5 THE F 12X § 32X1.5 2
37 | 8014010 [SQUEEGEE LIFTING HANDLE X E R I F AR 1
38 | 8113104 |BALL KNOB M8 K F 48 M8 1
39 | 1121605 |HEX NUT M6 N f B M6 2
40 | 1021840 |HEX BOLT M8x40 7 Sk AR M8 X 40 2
41 | 1422821 |[LOCK WASHER M8 58 4 4L [ M8 8
42 | 1421828 |FLAT WASHER M8x28x3 fnAkTFHE M8X f 28X3 2
43 | 6210111 |CLAMP, DRAIN HOSE TFRE K 1
44 | 1221515 |PH SCREW M5x15SS TR+ F ALK HBAT M5X 15 2
45 | 8124743 |MICRO SWITCH s Itk 1
46 | 8114712 |MICRO SWITCH s % 1
47 | 1434300 [LOCK WASHER, TOOTH, M3 Sh 4 I 2 M3 4
48 | 1021320 |SCREW M3x20 b 7N F AT M3 X 20 4
49 | 8134022 [BRACKET,SWITCH ¥ 5% 1
50 | 8114402 |[BRACKET, SPRING TE SR 1
51 | 1521616 [SCREW M6X16, HEX SCOKET M 7S A B A K 3R 4T M6 X 16 2
52 | 8114300 |ACTUATOR Vil &N 1
53 | 1534608 |SET SCREW M6 x8 WS A5 E BB AT M6 X 8 4
54 | 1535630 [SET SCREW M6 x30 W 7S A5 E BRAT M6 X 30 1
55 | 8114306 |SPRING WAL H & 1
56 | 8114101 |SHAFT Hy 1
57 | 8114200 |LEVER, BAIL Vi 1
58 | 1123507 |LOCK NUT M5 P A 82 B M5 3
59 | 8124501 [SPEED CONTROL BOARD VA2 BT AR 1
60 | 8134021 |REAR PLATE, CONTROL CONSOLE 46 J5 AR 1
61 | 1421824 |FLAT WASHER M8x24x2 T HE M8X f 24X 2 6
62 | 1021820 |HEX BOLT M8x20 2 # Sk 2 M8 X 20 6
63 | 1021535 |SCREW, M5 x 35 7 A Sk Bk M5X 35 2
64 | 8114707 |RELAY, 40A 4k B 28 40A 1

20 ICE 128BT / 132BT



PARTS LIST / S5t

FRAME & TRANSAXLE GROUP / & & IRzhil«a 4

21

ICE 128BT / I32BT



PARTS LIST / Sz

FRAME & TRANSAXLE GROUP / [icf& & IRzhileE 4

DIA| PART NO

NO. [ NUMBER DESCRIPTION FhAHK REQ'D
1 1021230 [HEX BOLT M12 x30 7 A Sk B M12X 30 2
2 | 1421132 |FLAT WASHER 12x32x1.5 FHE F 12X § 32X1.5 2
3 | 8135001 |PLASTIC THRUST WASHER M12x$ 30x1.5 |4 448 M12X ¢ 30X 1.5 4
4 | 8115405 |SLEEVE, P/M 4 K 2
5 | 8210508 |SPIRNG SORGE S 1
6 | 8210501 |BRACKET, SQGE LIFT K | 5 H 1
7 | 8210506 |BUSHING, P/M RS 2
8 | 8210309 |PIN, COTTER S 1
9 | 8210505 |PIN B 4 1
10 | 1123608 |LOCK NUT M6 b7 A 42 B M6 5
11 | 1421618 |FLAT WASHER M6%18x1.6 Ak FHE M6X £ 18X 1.6 2
12 | 8210507 |BRACKET, SQGE MNTG AE A 1
13 | 8114511 |BALL JOINT M6 2Rk K H A M6 1
14 | 1123115 |LOCK NUT M12 B A 82 B M12 4
15 | 8115203 |COVER, WHEEL 3% & 2
16 | 1021816 |HEX BOLT M8 x 16 7S Ak BB AR MBX 16 2
17 | 1422821 |LOCK WASHER M8 7% % 4 il M8 7
18 | 1421828 |FLAT WASHER M8x28x2 Ak T4 M8X § 28X2 2
19 | 8125200 |WHEEL, 8 INCH 8" iZ Hr 4 2
20 | 1021825 |HEX BOLT M8 x 25 7N Sk EE A M8 X 25 4
21 | 1421824 |FLAT WASHER M8x24x2 Ak FHE M8X f 24X2 12
22 | 8210123 |BRACKET, TRANSAXLE MNTG IR g % e 2
23 | 1436019 |RETAINING RING 19 H g M 19 2
24 | 8125403 |WOODRUFF KEY 2 7] 4 2
25 | 8210120 |TRANSAXLE, 24VDC IR 5 # 24VDC 1
26 | 1022800 |HEX BOLT M8 X 100 75 fA Sk 42 M8 X 100 1
27 | 1021030 |[HEX BOLT M10 X 30 75 A Sk A M10X 30 8
28 | 1421020 |FLAT WASHER 10x20x%2.0 FHE F 10X § 20X2.0 8
29 | 8210109 |4" CASTER 4" 7 2
30 | 1021820 [HEX BOLT M8x20 7S A K R A M8 X 20 5
31 | 8210115 |[ARM, SCRUB HEAD LIFTING Jh R T4 B 2
32 | 8210116 |[BUSHING HE 2
33 | 1123810 |[LOCK NUT M8 I A 42 B M8 12
34 | 8210130 |FRAME J& £ 21 1 1
35 | 1123012 [LOCK NUT M10 I A 42 B M10 8
36 | 8210138 |SPACER (OPTION) H#(HE) 2
37 | 8210137 |TOGGLE CLAMP, BRAKE (OPTION) F R (HE) 1
38 | 1021630 [HEX BOLT M6 X 30 7N A Sk EE A M6 X 30 4

22 ICE 128BT / 132BT




PARTS LIST / S5t

SCRUB HEAD GROUP / RIf24H4

®
Q0
———=0

0®0e38E
1

! 1
! !
@6 - |’= ; B
7z B0 a
)
a0 !
\ NP\
%A >
Y B\
A )
o e [/ og\— — R
| g 0 \el _
L | i T
i _
[)
1 0 g __
\

&
0

o7
(
DD

Yf
N

ICE 128BT / I32BT 23



PARTS LIST / Sz

SCRUB HEAD GROUP / RIf24H4

DIA| PART NO
NO. | NUMBER DESCRIPTION FrEH REQ'D
1 | 8210807 |PIN B 2
2 | 8210309 |PIN, COTTER A 2
3 | 1021825 |HEX BOLT M8 x 25 75 Sk AR M8 X 25 11
4 | 8210830 [BRACKET, SCRUB HEAD LIFT, RIGHT |# %% 1
5 | 1421816 |FLAT WASHER M8x16x1.6 A M8X f 16X 1.6 14
6 | 8210806 [BRACKET, ACTUATOR MNTG Joll 4 I % S X 1
7 | 8210820 |BRACKET, SCRUB HEAD LIFT, LEFT |AZ %% 1
8 | 1123810 |LOCK NUT M8 B A\ 42 B M8 10
9 | 8210802 [BRUSH MOTOR, 24VDC, 550W JB| £ B AL, 24VDC, 550W 2
10 | 1655025 |KEY, 5X5X25 b 5X 5% 25 2
11 | 8210803 |SPACER, RUBBER i 2
12 | 8210808 |KNOB, M10 ¥4, M10 2
13 | 8210809 |SPRING JE 45 % 5 2
14 8220801 |HOUSING, SCRUB HEAD, 128BT 128BT fil & & 1
8210801 |HOUSING, SCRUB HEAD, 132BT I32BT 4 & 1
15 | 1022090 [HEX BOLT M10 x 90 75 A Sk BB M10 X 90 2
16 | 1421612 |FLAT WASHER M6x12x1.6 T E M6X § 12X 1.6 8
17 | 1422616 |LOCK WASHER, M6 5 4% 3 [ M6 8
18 | 1021620 |HEX BOLT M6 x 20 < A Sk 42 MG X 20 8
19 | 8210804 |SPACER o 4
20 | 8210805 |HUB, BRUSH DRIVE Jo £ B 2
21 | 1421828 |FLAT WASHER M8x28x3.0 A M8X § 28X 3.0 2
22 | 1422821 |LOCK WASHER M8 5 4% 4 [ M8 2
3 8220810 |BUMPER, SCRUB HEAD, 128BT 128BT #& i 2
8218050 |[BUMPER, SCRUB HEAD, I132BT 132BT & 2
24 | 1221635 |SCREW, M6 x 35 + % 4% 3L 82 4T M6 X 35 12
25 | 1221640 |SCREW, M6 x 40 + 7 4 3L 42 AT M6 X 40 4
26 | 1421618 |FLAT WASHER M6x18x1.6 T4 M6X § 18X 1.6 4
27 | 8210861 |RETAINER BAR JEAR 4
28 | 8210862 |SPRING, G-400S KB4 G-400S 4
29 | 9000004 |CLUTCH, G-400S G-400S £ 41 4
30 9050014 |BRUSH ASSEMBLY, 14 INCH, 128BT 14 ~F e HuR| |, 128BT 2
9050016 |BRUSH ASSEMBLY, 16 INCH, 132BT 16 ~F s R, 132BT 2
31 | 1321325 |SELF-TAPPING SCREW, ST5 X 25 +F KRR B AT ST5X25 6
32 | 9000003 |[CENTER LOCK, #3 #3 0 E LR 2
33 | 8116040 [SPACER, 6.5%14.5x7.0 WERF 65X § 14.5X7.0 6
34 9040014 |PAD DRIVER, 14INCH, 128BT 14 ~F 4t |, 128BT 2
9040016 |PAD DRIVER, 14INCH, 132BT 16 ~H4tJE |, 132BT 2
35 | 1111215 |HEX NUT, M16 7S A BB M16 1
36 | 8210811 |AJUSTMENT STUD, M16 3 42 A M16 1
37 | 8210810 |BRACKET, ROLLER MNTG brdE g % ke A 1
38 | 1421824 |FLAT WASHER M8x24x2 kS E M8X § 24X 2 2
39 | 8115404 |SLEEVE, P/M RPN 1
40 | 8116009 |PROTECTIVE WHEEL by 1 % 1
41 | 1021830 |HEX BOLT M8 x 30 75 A Sk 2 M8 X 30 1

24 ICE 128BT / 132BT



PARTS LIST / S5t

FHAM

SCRUB HEAD LIFT GROUP / Rilf2ig

25

ICE 128BT / I32BT



PARTS LIST / E4i58

SCRUB HEAD LIFT GROUP / RIZiEFA(4

DIA| PART NO
NO. | NUMBER DESCRIPTION FhrAHK REQ'D
1 1123810 |LOCK NUT M8 5 A 4% B M8 6
2 | 1421824 |FLAT WASHER M8x24x2 A M8X § 24X2 10
3 | 8210306 |BRACKET, GUIDE MNTG SEEE & 1
4 | 1021825 |HEX BOLT M8x25 5 fA Sk 48 A M8 X 25 2
5 | 1422821 |LOCK WASHER M8 7 % 4 B M8 4
6 | 1021820 |HEX BOLT M8x20 N A Sk B M8 X 20 2
7 | 8210311 |SPRING JE g 2
8 | 8210312 |WASHER, PM 4 K 2
9 | 8210314 |shaft thE 1
10 | 8210310 |GUIDE, ROLLER SRk 1
11 | 8210313 |ROLLER R 1
12 | 1022800 |HEX BOLT M8 X 100 N A Sk BB M8 X100 1
13 | 8210316 |BRACKET, SCRUB LIFT R BER T+ X 1
14 | 1123008 |LOCK NUT 3/8 B A 42 3/8 2
15 | 1022811 |HEX BOLT M8 X 110 7 A Sk R M8 X110 1
16 | 8210319 |SPRING JE 45 58 5 2
17 | 8210317 |BRACKET, SPRING 5 2 JE 1
18 | 1421132 |FLAT WASHER 12x32x1.5 FHE f 12X § 32X1.5 4
19 | 8210322 |PIN £ H 1
20 | 8210309 |PIN, COTTER 2 2
21 | 8210318 [SPRING & 45 58 % 2
22 | 8210320 |SLEEVE FE 2
23 | 8210321 |BOLT, SHOULDER, 3/8 H g Bk, 3/8 2
24 | 8210302 |ACTUATOR, 24VDC %% 24VDC 1
25 | 8210301 |PIN £ Hh 1
26 | 8210303 |BRACKET, ACTUATOR MNTG KB LEIE 1
27 | 1421612 |FLAT WASHER M6x12x1.6 L@ A E MoX £ 12X1.6 4
28 | 1422616 |LOCK WASHER M6 7% % 4 B M6 4
29 | 1021616 |HEX BOLT M6 X 16 7 A Sk R M6X 16 4

26

ICE 128BT / 132BT




PARTS LIST / S5

SQUEEGEE GROUP / 7kEI4B 14+

27

ICE 128BT / 132BT



PARTS LIST / E4i58

SQUEEGEE GROUP / 7k&lI4R{4

NO. | NUMBER DESCRIPTION 4T REQD
1 | 8118003 |STAR KNOB M8 E R F M8 4
2 | 1021835 |HEX BOLT M8x35 7S A Sk B R M8 X 35 2
3 | 1421824 |FLAT WASHER M8x24x2.0 T M8X f 24X2.0 2
4 | 8116009 |PROTECTIVE WHEEL Wy % 2
5 | 8115404 |BEARING, JOURNAL 4 e B K 2
6 | 1421816 |FLAT WASHER M8x16x1.6 SEHE M8X f 16X 1.6 6
7 | 1021616 |HEX BOLT M6x16 <A Sk M6X 16 8
8 | 1421618 |FLAT WASHER M6x18x1.6 SHE M6X f 18X 1.6 8
9 | 8210515 |BRACKET, ROLLER MNTG IR R &Y 2
10 | 8118300 |[RIGHT BRACKET HXE 1
11 | 8210511 |SQUEEGEE HOUSING A F 2 1
12 | 1123810 |LOCK NUT M8 b7 AN 82 BF M8 2
13 | 1121807 |HEX NUT M8 > W M8 4
14 | 1221575 |SCREW M5x75 + FAE AL Sk BB 4T M5 X 75 1
15 | 8210525 |[SHORT CLAMP ASSEBLY B S 1
16 | 1123507 |[LOCK NUT M5 b7 A 22 BF M5 1

8210520 |CLAMP ASSEMBLY, SQUEEGEE Je &4 1
" 8211520 |CLAMP ASSEMBLY, SQUEEGEE(OPTIOANL)|3E 4 444 (&) 1
18 | 1022845 |HEX BOLT M8x45 7 A Sk BB M8 X 45 1
19 | 8210527 |WHEEL, 2 INCH 2 <+ 1
20 | 1021860 [HEX BOLT M8x60 7S A Sk 2R M8 X 60 4
o 8210514 |SQUEEGEE BLADE, REAR, LINATEX & # 4, LINATEX 1

8210517 |SQUEEGEE BLADE, REAR, PU (OPTIONAL) | & #| 4 , PU( 3£ 2 ) 1
22 | 8210512 |RETAINER,SQUEEGEE 7J<%M7‘f’<%§% 1
’ 8210513 |SQUEEGEE BLADE, FRONT, LINATEX AT E 4, LINATEX 1

8210516 |SQUEEGEE BLADE, FRONT, PU (OPTIONAL)|#T #| 4 , PU( 3% 2. ) 1
24 | 8210519 |CLAMP, FRONT BLADE HEESESS 1
25 | 8210530 |KNOB, M6 M6 4l 6
26 | 8118400 |CASTER, 2 INCH 2" 77 1] % 2
27 | 1121008 [HEX NUT M10 7N fA BB M10 2
28 | 8118200 |LEFT BRACKET Vi &3 1
29 | 8118109 |[HOLDER VACUUM HOSE WK K 1
30 | 8118006 |VACUUM HOSE WK E A 1
31 | 1962050 |CLAMP WE 4% 27-51mm 1

28 ICE 128BT / 132BT



PARTS LIST / S5t

SOLUTION GROUP / Bk FH

ICE 128BT / I32BT 29



PARTS LIST / Sz

SOLUTION GROUP / Bk FHE

NO. | NUMBER DESCRIPTION ST REQD
1 | 8119005 |BALL VALVE, G1/2 % & G1/2 1
2 | 8119007 |ELBOW G1/2 H Ak G1/2 1
3 | 8119006 |CLAMP AE K (AN 5
4 | 8210901 |TUBING ID=12MM L=330MM B % 7 7% TD=12mm, L.=330mm 2
5 | 8119100 |FILTER ASSEBLY ol 1
6 | 8119101 |BASE, FILTER ASSEMBLY R B 1

8119103 |SCREEN, FILTER, 70 MESH JER, 70 H 1
! 8119105 |SCREEN, FILTER, 40 MESH (OPTIONAL)|JE# , 40 B (%) 1
1622063 |O RING O W &4 HE 1
9 | 8119102 |CAP, FILTER ASSEMBLY HRE = 1

10 | 1421510 |FLAT WASHER M5x10x1 THE M5X § 10X1 2
11 | 1221512 |[SCREW M5x12 + FAE A L AT M5X 12 2
12 | 8210902 [TUBING ID=12MM L=480MM Wi % 75 7% ID=12mm, L=480mm 1
13 | 8119002 |ELBOW, TUBING BARB 90 JEF 42 3k 1
14 | 8210903 [TUBING ID=12MM L=120MM Wi % 75 % ID=12mm, L=120mm 1
15 | 1962016 [CLAMP, 10-16mm T4 40 45 10-16mm 5
16 | 1221412 |SCREW M4x12 + FAE B K AR AT M4 X 12 2
17 | 1422411 |LOCK WASHER M4 T 4 44 [ M4 2
18 | 1421409 |[FLAT WASHER M4x9x0.8 L@ T4 2
19 | 8119003 [SOLENOID VALVE,24VDC K AKCHL B 1] ,24VDC 1
20 | 1914300 [TIE, NYLON, 5X300 Je £ 4L# 5% 300 5
21 | 8210904 |TUBING ID=10MM L=180MM W7 75 4 ID=10mm, L.=180mm 2
22 | 8119008 [FITTING, PLASTIC, TEE =k 1

30

ICE 128BT / 132BT




WEAR AND TEAR PARTS / 2545

WEAR AND TEAR PARTS / Sin{4isE

DIA| PART NO
NO. | NUMBER DESCRIPTION T REQ'D
1 8125200 |(WHEEL, 8 INCH 8" iz Hr 4 2
2 | 8116009 |PROTECTIVE WHEEL g 3
3 | 8210513 |SQUEEGEE BLADE, FRONT, LINATEX |#]#| % , LINATEX 1
4 | 8210514 |SQUEEGEE BLADE, REAR, LINATEX|Z #| 4 , LINATEX 1
5 | 9050014 [14"BRUSH, 128BT 14 “Fl#, 128BT 2

9050016 |16" BRUSH , I32BT 16 “Fl#, 132BT 2
g | 9040014 [14" PAD HOLDER, I28BT 147 411, 128BT 2
9040016 |16" PAD HOLDER, 132BT 16” 4t , 132BT 2

ICE 128BT / I132BT 31




HSIEFH

£ il

A BE  HR(FERFRNGE | SFEREHE
EFIR(EFE.

AW OLAF R l 3
HELE B o

FIEIREARBZPNE. BRHEELITREMBENE.

1. iEDIRIEINER :
- RGBT AR R A B
- RN DS B AR A ERAE T
- FESIR DRI .
- BLas AL SO R R T AN B AT
- JAMENL.

FERRT P AR, A

2. B{EEHAD :
- WRATE e E TR .

BEHM#N

FERHEURITT V8 1 M0 [ R 375 0 PR (I 3 A

- R R IR,

- %M%EEN%%%&bo

- B INE RS E E

- PLES IR BRI R R, LRI .

- D17k EAENLAS E b

- ANEAEHR 3 R AR

4. BHRAENARZR :
- RHLE T e RS i
- RAIFLES IR BIRL T SRR

5. ﬁmﬁﬁlﬂ
TE AT ) S AN AE -
- EMAHET R
- TR T RIUCE R,
- AEEHLESET, 1 ST E B .
- ACE B LR, TR TFE.
- R F VR R TR R
TR F . EFEE TR LK K2
?E

A ES : BRMLSS | AESHRRTISRE.
IREE KRl KiIE. FEERR ARG HEIERTTS.

‘l%%

VRIS,

: BIRMRS SEIRGETIRE , SDERS

Aﬁg

IR DS BB iETEE R !

32

ICE 128BT / I32BT



B#RAEFH

MREM

P N oo

21 20 19

- PEHRETHE
RIS L & FRAT

10 25 4
(=] Vol il 48t s A e

RIS
LR R s

& (55
»

R R

AR R TR

RITE / B—HIT% & $554T
VTR AN & $5AT
[+] 34 hn 7% B ekl
B2y il

- ORI K & 84T
10.
11.
12.
13.
14.
15.
16.
17.
18.

Y ESIPS el

Wz By ik i AR A
IKAL / EKE
AT A

2 PR

WIEE K

KA

BRI

CWALIE S

25

18 17 16 15 14

26 27

19.
20.
21.
22.
23.
24.
25.

26.
217.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.

28

W 7K
JUR/iErTAERLE

8 ~}iaHife
O
KEEKD
IKEFR TP
VAR SE DK
:%ﬁ/EE%%Mﬁ
FEL I ZHL A4

T5IKFE S

7K Bk, 24VDC
Y&

157K A 7

15/K5A

ICE Axhé

WK Bk i AR 4 a4
WKL / TEE
TE KA

LED 4T

HIEE

Il

il 58 Sk TR b A
Wik

il Sk 2H A
HETFR GERD

ICE 128BT / I32BT

33



HSIEFH

MR SR%E

izan ] Lot

nfr it E LA B R B E MY, Ak
LN ST BP 1) 36 T A o6 N D2 s
A EMTE R, MEBIRIE, EEREEEN.

« Pl

o 446V HLR

o JKFE|HAF

o 2 MEFRE

o 2 YRR

TR

‘Lréﬁzﬁﬂﬁmmﬁﬁ.#ééﬁﬁﬁﬂﬁﬁ.
BERXERFFKIR. FERAFRSEtETE.

EFAYEB RIS -

4/~ 6V, 260AH@20HR VARG fu g4 sl

RARBHRYT :

265mm (£ ) X 190mm ( %5 ) X 280mm (&)

L. RN

2. IS /KA 2 R s N B I 25 18] .

3. AN HK B 22 B AR FEth A Y, RO E BN
FLIL 5 370 o
BOISHIREENRESN , DRiEkaRSEEn
)7

4. 5 URERZOERR BN L T ik, 40 F EFs

IBIEIER (+)  REEAE (-).

CHARGER PLUG

LRI
{R{ERIIGE

L A B AP I .

2. EHRERRE, HIREITC TR,
e HLE )

3. M EKFEE A LA 2% .

4. KA /BRI 2 .

RISk BRI

L RMIRIEET / B 8IT % CUPLER4Lrr 87, 2
THRIEEALAF BT T, REHL S35 A2 7K P g ti _E
PR AIETT RPARL, B ORHLAS oGk .

2. WURAEFIBTEE, V5 B So R £ 4E S RAE B L

3. KRR B R (R TR R R U b PR A,
&G Jym E—HERIR], a0 BT .

- T R AT
T —_

4. [ RHESERIES LA ALAE #38) , BIRDRE
Fil 2% B REED T

KRN

L SEUKBHRTHRAL (2 WHLIALEE 524)

2. $FFF KB LR RPN, BRI T
AKFEARHA

3. VEBOKE BUKEIRAE b, ORI oK
B LA A K

4. BRI HOE S0 T3

iBK#aEK
AMLAA P NEK A :
Ja 7R EEKIL (S PS4 #23)
FI I KFE 0] LUE B7E 7K A8 B A KERAL (
,%ﬁfﬁ##w)oﬂﬁﬁmﬁﬁ%ﬁﬁﬁ$ﬁﬁﬁm
CHF=,
FHARAE R0 K FE VKT, R BOWERIEKE, 24K
RLENE “100L7 £7 B RHE IR . w24 B KA
VEK, KA BN K ORI E 1RE K.
VER: M A AAREKE, BIORAAR 2 TR 0. N
IKFNHEZK B A ZEAS AR [ (R KA

A S . ZEISNNIEKER , &Y , SR
IRERIRIE. BARZMICIERS | EFS ARSI,

34

ICE 128BT / I32BT



B#RAEFH

ERRE

A FRAERHEEESIRETE , SDIRESH.

L FTHFF YRR (S LA #6) .

2. KA EERE (SIMSEHM 5 , WEHEE
BRRAGCIRRIT T, EARELSA, ML
RISt FELIFL 78 L

3. FTHFRIERF / BE—H Ok (S WAHLERAM 47
B A R HO T, — BT R FR n AT 2 i

4. BCRKEHRFHETF (S WAL #24) , CF
I 4 A 22 1 T

5. B /KEFRRI (S WHLERAL #8) , &I mE
Wb KR, FATKERSENRE.

R . RBRNFRHIBE | EKA L.

6. FIHWIZEIT R (S WHLE AT 49) o

7. B RPIIE (S WHLERAM #25) [[)Eh, Hlas
SHB PR G TE. WRERR, AFE
FEIRr IO B ) BT, LS S5 AR IV R /K 41
PRI

8. MLESAT LM v LU, #ahfd st iesl (=
TUHLES AR #4) , K HLAS 5 2 BT 75 AT Ve B .
R - BiEREaHh 45-60 KATSIHIEE.

9. nELREENLAS R E S, FeRIALE I3 / 98
g (S WHLESAE #2) , AREERIHLIE F i
BEEA

10. B 13EWE TAE, W I CRERor, i mlfE
Tt/ BTG, P K AT

MR EdER

A B5 : KRHRIECH. SORERMRIETHN
EHEER.

L. AERIIR BT 1 3t T VI 3 (IR R A
AL 3 BRI REE AR

2. fEHLER T AT A S gt O L T

3. FKEIHAROK G fE I B B IR, 3 R A
BT 25 AR BRBI . SR im e X I DA G
PR .

4. WRISKFENIRIRL 2,
RNV KA .

TR LA (R TR

A BE | EFRTEEEIREMARFRIE | 52

(EEFRENSKERERZER | RRIARDSE,

5. EEWEHER/RE (ZWNSHM#5) , M4
IR N, BT IR, T IETEE
TAE, xFHfTEH .

A ES . EERTFRLIGIERIRN | iSFREH

SERNGE | EUSSHBRIAIAR.

6. LIHKBEAREKAEZE, KA/ E—#T
R R £ A AR SR T B T Hi T » PR K B Gk e TAE,
HEGKERREE, Bi5KEAREKEET (2
WHEKEFT o
R : XH—@FERRRIISTaEE.

IHERERIFER / (RIS
AHLAECA A AT AL E R 38 (S WHLER
4 #11, #33) , CUBEIXsh LRI AR IRR . @
SO BRI ERENME, ST IR R Ik kA A,
SR G T ATl 5 s S AL i 2 AR 25

AL IERCA — 4> 60A HITRES A, HI T ORI
Blo BEHARES Py, YI20 M8 Y 46 52 B BIUE % 15
EUDECEAVTE

itHEE
T2 (S WML #3) S id Rl AL L
VRS o T4 FH I 25 R T I AT 1L
HIYES R P iE R 4B T e .

BSFEE / ME
AN IR HF A A ELR . 2B K R
DU, TBOTIFRBAE (S WHLA4LPF #25) , Bid%
T RUETFRIZEL (S HHLESALE #10) , HLESRER
IHE AT RS RAZ R AL, 1T ER
PRPIRETIT I, PRI RIIE, Hlasks vl LEHTE 30

IE : REIIAEREEARAX (SR=RE4
#6 ) , FER(EFXHIE ( SRNRAEHE #25 ) B,
tBEARETTIE (D) -

A B : RIEEIHEIN | BeIErRERIEN
BRILRE | SNTRSSHINERIRIFX ARG
&, NIRMFTLE , ESERIIRSHOEAR .

ICE 128BT / I32BT

35



HSIEFH

7KFEHEK

1. RANLEEHEIR.
2. BFKEIAGARIFEL, HESHPLEE R EHIK
XHEK o

SaKaaHEK
BRRIE S TAFSE G, B A SR AR K AT, 75
KA N 75 7K BEHET R D5 KA

A BE:SiEKERRINREKE MRSKERHEK

e RSN PR R EERIAIR IR,

1. ETFRUE (SUHBREAH #22) , FTFREE
sk, TRCEIHEAKRREHEEK X H A HEK .

2. FTFFI57KAA 55 3 F S K e d5 K 56

3. IHPEAL T V5 KA N I ERIE M

B7KAEHEK

BRI TARSE R G, KA B IHE i -

L RNEARE (ZHHEGEAM #12) , EEKEN
THKHER -

2. FoFdyE Rt (S LA #20) MIaE T,
W] DAHE S KR A RTE K . TR A g o 75
THE, IR ETE IR

3. BRI ZJa 1 B K UiE KA, DLl R
GikkzE. WAMHRT R, EEELAEAKE, Bk
RLUEASPERAN O % B e i 223 m, IR uE

Ao

FiR7EE

A BE  XKRFIRIECK. BiREMHAS. Hnx
BAREFMEUKE. RERERISHEIREHRE.

A\ ssEmu e -
- EsRNES
« FREFTEER
- SiHEE3R 20-30 I
- SHERIE 24 (R

IR TR AR
ZHATER (SHIBAMST #13) , BREHRH
PRERCE, H)AT, 78RR DR KRR SR
THRERRE.

A 5 - ERFHE TR | BAEISERY

IESHOET. FIERRE  SSSHBRTHEER

ROFRIR.

1. HFERSMHSRET RIFER L.

2. KM HEIE.

3. WRAXHERMMTTR, FEHEATERE R R
.

4 TERTARAESCHE (S LA #27) Bk, 32
PEAETS /KA LLRE X

5. K 7R Te L AR ) PRI S 3\ B3t LA 1) R YR
72

6. FHATTHRAH AT . RS, "]
OB B % 78 A IO FE HUIRAS . e s 1A
S =RIERAT, AOdRRE, RUPFEHEEA
LB SRR SRR I TE - SR 2 BB
(50%) , Fextautintl e 1, WIZRYI R O 7S,
T e Ak, TR S

ER: RELES, HBASRIAE,

SPEFEFRRE (BHD )

L R BRSAHRE T RIFERAL.

2. RHIHLER I

3. MREXHEHRMMA R, FHEMIERERMRE S
.

4. KT8 HLA (0 S F R di A\ H s (LG 1 HL A
F.

5. K7 HLAR 0 ELUR A A LA 5 7 (0 LU 78 PR 3
F.

6. 70 HLIN 1 SCEEAE TS /KA DAMIE X

7. FEHA HE TR Te L, RIS, AR E
PSR

8. FUHLARM, Seikdn e g il Lagsdk,
K 7e B ALAS B3kt

36

ICE 128BT / I32BT



B#RAEFH

HEPFIGRST

A B : \=REEER  ISTRIAYIRRCXFsIFERE

A BS : QRSSO {THE, (EMEH
JES IR ERAEREZT.

SR%PSHES

L Prgsteh g / RS, I FRE € i B T

\)

N

S P W=

HeT 5K A AE KA RIZK, IFRTE K G 4%

RETSKAE WA TR, WA iE RS RR .
T KFE BT, FRE i H 2% .

IR I BRUE R 2 T Kt o

PR % BB PR A LT

e ze .

R B R KA GRGERM, WaB, HEE
B

SRRINSHRS
A A RO P82 753 vt AT LB e
A P JFRLZE 42 2 2 75 e ol BB Tt o
R BTG R w5, U BRI
FHARS R BT T P AT (0 v B A e i
For B ATLAS 5 ] 1 A 75 R Bt o
R B KA A K o

FEHLERSE

1. FBLORIRIT I AR 2 AR

L] 250 /N2 J5,  NAsE FALRRA . 25 B
PEAG™ L, 1 I AR A QEE R

FRHRGRTF

A BE : XKRFIRIECK. BiREMESS. Hx
BAERFEEKE. RERERISERETE.

A\ == emsenn , museTE 8
SRR,

R DEFFSRIFRMESE | RERREMRHRER
RBU7RE , ZERIRIKHEL FHREBRE.

3.
4.

5.

A

T AT P AU S F BT EAT ORI

PRI T AT LR B0 8 v, T R AT KBS R ke
(HATRRG BEVA B RE N BT A

FHEAT 53T 7K 36 FHLRT A A3 2 B 40 AT
i

RO AT E L BB R A,
TN T

EE
EFETEN.
LA A TR B35 T
BLLAT L
PETH T 2 Bl 4% B Hb T
FRTH K E 2ZH AL 25 Tt T
LA TR FE TR, {EAF L2810 75 B L A%
REFTE AT 0. AR AT DR AR TG B 3 I B A T
&,
HET5 7K F6
HeT 87K A

ICE 128BT / I32BT

37



HSIEFH

B R HE BR
g Jii Rl 3 A FRR TP
WA h IR I Ji5 i B b e
HEEANE TR ERH FLHL
GER/IEIZEN B 46 FELJF
PLsSANRRIZ T |HmEEL AN R
KT EIHANET FALE 2T
PR AR DR B 22 055 W It % ICE fLHLR
HLR B AL TT R IR 15t % ICE fRBERY
LA T /B — BT R G T FIF—HETF %
PR R B T AT FH
il B LR B B T B 60A TR A
il ARSI R ELE B (= 3R 8 om AT FIRF IR (95 / IT 0TIl — T ¢
1T NP S VX N % % ICE fRHR
Jill £ FEALARI R B L 2R B 4 AR % Z ICE R
Jill 5 FELATLBKG ol 55 4 7™ R % % ICE IR
LR AR % % ICE fRHRY
FHRUT CBA T IT, WA R R FIFFEARLTT O, FrahIF oehide
HLEL AR BE 1 22 DX ML B AR 2R B 1 SEVANE ATk
UK )y FE AL B L 2 B AR Ik Z ICE fRHER
DXy F A LSl B 47 ™ B Ik Z ICE R
W ) 5 3 B SR AR =EVANE Ao ak
W JIZRANREIBAT |13 S L LR B4R HEZA ICE RF
W2 7 2R T ) B 45 7 Ik Z ICE Ry
BRI A3 R /N B R A FTHF BRI
R EIR /DB [ E SR KN e ] RS R=wi S
WA TR Bt i A b FHE K e K A Bl YRR I
JRUK FELRE [ 1 5 PRIF UK FERE IR 5
15 7KK ik HeF5 K56
G BN T P B 3k
TFERUE 2% B 3% 5 TR ERIE
K I 20 1 22 TH R LA
K 2% B 45t i 2 A1 FH B B 46
1l 2% 5 B N IE R 4% 5 R T P e
WK 1 e 22 W 7K A8 A R K &I 2ELA AT S A SR EREROKE
W 7K A 1 5E THIRIEED)
WK IR IR E
5 7K H8 ma B mR 0T =T
15 7K Hf o ok B 2%
USSAERE RN I % ICE ALHER
H L FL B A FEHL
H R L A1 FLHL
CERNRE AE7N CE R
1B AT I 18] 45 H R % LR Z DL R AR R
H R 78 FEL AR PRI YEAB B 4 70 L A
EENEAD N RETBURI AL I Fz 3t

38

ICE 128BT / I32BT



B#RAEFH

BASH

tna 128BT 132BT
BHIRN KX B X & 1550 X 775 X 1130 ZK 1580 X 865 X 1130 ZK
P EER 160 AT 170 AT
PISREE CERED 300 A Jr 310 A v
BKHER 100 7t/ 26.5 fn¢
HKEEE 120 7+ /31.5 it
7K ] 98 B 1185 =K / 46.5 &~
I 700 Z2k /28 s 800 =K / 32 B~}
TAERE (ERED 2850 177K / /Nif 3250 V5K / /N

LYo

Yzhkh , 24 {X , 200 L

BKIRFhHE JEVE . 65 K/ arBh dafm s 72 K/ kb
LB/ MEERE 1600 =K

¥ A7 18 AJT 136 AJT 154 AT
WBIRE 0~1.4 7t/ 5k

Fil £ B 24 fk , 650 T

S YAES 24 fk , 600 kL
TR 65 in

B 4 /> 6V, 260AH @ 20 hr
BIRFE B AT A] 4 /NEF

HRHE 24 R

e 68 77 Il

PN (5 & 5% (3 &)

ICE 128BT / I32BT

39



WIRING DIAGRAM

__ (B#RED) : :
1 1 1 1 1 1 1
18# RED 1 W W W W W W W
@
i . : B E 3 BB
\; \\ (18#RED) 2 ~ = < ~ =
77 _
L KEY -
sw STOP BD _” / ._qu_ \_/ @ @
CHARGER 3 3 (164 ORA) SW 35A
o o 60— =
100-240V 3 H 2 g e
AC~ — i g 2 =
=3 HM s 3 4 5 = - — J21 |7 ~ 4 2
—~ |~ —_ @
18# Wi o 16 FB2UBPUR) g : 3 3 (sryewyu | B+ i ~ A +5) (16#BRN) 2 [ o o a0 L 2z 5
o < Z 2 | | N
. K J17 pRUBGRY (on 2 2 w _»<WEA. " 3 .|_.W‘|_ “ 134 W e
— ESt | sscrn 10 Lusreome | E _ \
T T . V 415 J1g 4B_(18%WHT) .|“|\r I ) I6#BLU) 2B 2 )56 mn.w ES2 %
BAT EW_ (ssvEw) o o 6 EB M1 N¢ w / g
[ BRYEW) 9, 2 | swi ! =
+ ES2 8 2 ® I I 26 5
—_— kel —_ <
—— w8l w w I\_.M (8 wHT6! 3 )1G#BLI0 2 o5 2
I W £ | I b g yusteumi@ |
1 LED1 |LED2 1\.1 (18# mwsz: 2 B M2 = nl |_ vﬁmn<m<<v ) _ 123 M
Y AV VA @@ SW2 - 53 BR 60A :
N=3J _”
(18#BRN) 121 e /7 35A FUSE
i m J _ va 18# GRY) 33 .)
(6# BLK) W\ 0 0 0 0 0 0 0 0
7/
. H . H H H . - N - h. - B2
BAT: 4-6V Batteries BD: Driver motor circuit breaker ~ BAT: 4-6V E8#f BD: IRZNEBH LIS H RS

CHARGER: On board battery charger

KEY SW: Main power Key switch
HM: Hour meter

ES1: Brush motor solenoid swtich
EW: Solution solenoid valve switch
ES2: Vacuum motor relay

PCB: Function electronic board
STOP SW: Emergency stop switch
MB: Electromagnetic Brake
LED1: Running lights

LED2: Emergency stop lights

RV: Speed potentiometer
SW1: Control switch, forward
SW2: Control switch, backward
EB: Speed control board

M1: Traction motor
K: Relay

M3: Scrub head lifting motor
BR: Vacuum motor circuit breaker

M2: Vacuum motor
ML: Brush motor, left
MR: Brush motor, right

CHARGER: Z=#{7cEa88

KEY SW: EEBRERTTX

HM: 1+BTe8

ES1: RIEZEHEBRHIFX
EW: BUKEB R RFF<
ES2: IRNFRPFEBZS
PCB: &R

STOP SW: &&FF*
LEDL: T{EET=IT
LED2: ‘B&{=ZiETIT
MB: BRI

RV: &R 1728

SW1: gifineE =
SW2: SiBHIBF*
EB: EEE=HIR

M1: JREIEEH,

K: RIEIRTF =4 4keR 28
M3: RIZIRFHEEL
BR: IR WRITH({FrEE
M2: IR HER

ML: ZRIZE

MR: BRIZEE,

S1

ICE 128BT / I32BT

40



	8210003_P1
	8210003_P2-P12
	8210003_p13-p30
	8210003_p31
	8210003_p31-p39
	P40

